

McGean  
2910 Harvard Ave  
Cleveland, OH 44105-1377  
Tel: 216-441-4900  
Fax: 216-441-4544  
www.mcgean.com

# CERTIFICATION



**Batch #: 27384**

Product	Description	Type	Method	Sensitivity	Form	Class	Approval Date
							21-FEB-23

### TEST DESCRIPTION

Chrome Content  
Appearance  
Performance Test

### UNIT

%  
P/F  
P/F

### SPECIFICATION

58.5 - 71.5  
Orange-Red-Off-White Beads  
Pass

### RESULT

60.6  
PASS  
PASS

**This certificate of analysis has been transmitted electronically and is valid without a signature**

